
   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 1 of 62 
 

MAHARASHTRA POLLUTION CONTROL BOARD 

 

Minutes of 15th Consent Appraisal Committee Meeting of 2023-2024 held on 24.11.2023 at Dalamal House, Nariman Point, Mumbai. 
 

Following members of the Consent Appraisal Committee were present: 

1. Shri. Pravin Darade,                   Chairman 
Chairman, MPCB 

2. Shri Avinash Dhakne,         Member 
Member Secretary, M.P.C. Board. 

               3.   Shri P. K. Mirashe,           Member 
                     Technical Advisor, MIDC 

4.  Dr. Jitendra Sangewar,         Member Convener 
Joint Director (WPC), M.P.C. Board, Mumbai. 

5. Additional Chief Secretary, Home (Transport) Dept., Mumbai,  & Representative from NEERI 
[...]
provided 2 Nos of STP for treatment of sewage, the treated sewage is used 

on land for gardening purposes as JVS results are well within the limit. PP 

has provided bag filter, ventury scrubber, wet scrubber to casting, oxide mill, 

assembly section, pasting, ball mill, 2W assembly section respectively as 

an APCs. 

 

After due deliberation, it was decided to consider the case Renewal of 

Consent with increase in CI for the manufacturing of Lead Acid Storage 

Betteries (four-wheeler/industrial/UPS batteries) – 1,67,000 Nos/M, Two-

wheeler lead acid batteries – 6,75,000 Nos/M by imposing following 

conditions. 

1. PP shall comply with Battery Waste Management Rules 2022. 

2. PP shall operate ETP & STP to achieve consented norms. 

3. The treated effluent is recycled 100% to achieve ZLD. 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 56 of 62 
 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

4. PP shall submit/extend the BG of Rs. 25.0 Lakh towards compliance 

of consent conditions. 

Consent shall be issued after submission of additional consent fees. 

 

85 MPCB-
CONSENT-
0000175952 

COCA-COLA 
INDIA 
PRIVATE 
LIMITEDPLOT 
NO.-
1109/1110 
VILLAGE-
PIRANGUT 
MULSHI 

APPROVED 

Consent to 
Establish for 
Expansion 

Commissioni
ng of unit or 
5 years, 
whichever is 
earlier. 

 

Committee noted that PP applied for grant of             Consent to Establish 
for expansion for modernization, replacement of machinery, replacement of 
DG set and new amenity buildings. 
 
Committee also noted that, PP obtain Environmental Clearance on 
17.09.2022. 
 
The committee further noted that, there is no change in existing effluent 
generation. 
 
10.08.2023- ETP outlet – BOD – 40 mg/lit, COD – 112 mg/lit , SS- 28 mg/lit 
and TDS – 792 mg/lit and STP outlet- BOD – 53 mg/lit, COD – 136 
mg/lit  30.08.2023- RO Permeate – BOD – 53 mg/lit, COD – 64 mg/lit TDS 
– 506 mg/lit and SS-36 mg/lit. STP outlet – BOD – 35 mg/lit & SS- 36 mg/lit.  
 The JVS is exceeds for BOD parameter. 
 
After due deliberation, it was decided to grant Consent to Establish for 
expansion for modernization, replacement of machinery, replacement of DG 
set and new amenity buildings, by imposing following conditions: 
 

1. PP shall submit BG of Rs. 10 lakh towards compliance of consent 
conditions. 

2. By forfeiting the BG of Rs. 5 Lakh towards exceedance of JVS from 
existing BG and obtain top up BG. 

 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 57 of 62 
 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

86 MPCB-
CONSENT-
0000175663 

Duville Estate 
Pvt. Ltd.Plot 
No. â€˜Câ€™, 
Sr. No. 16/1, 
16/2A, 16/2B, 
16/3, 17/1, 
17/3, 17/5 of 
Kharadi, 
Nagar Road, 
Tal. Haveli, 
Dist. Pune. 

APPROVED 

1st Consent 
to Operate 
(Part-IV) 

30.11.2024 Committee noted that PP has applied for grant of 1st Consent to Operate 

(Part-IV) of Residential cum Commercial Construction project having Total 

Plot Area of 1,24,000 Sq.m and Construction Built Up Area of 50,172.46 

Sq.m. 

 

Committee also noted that PP has provided STP & OWC. 

 

Committee further noted that. It is a violation case. Hence, penal fees 

applicable. 

 

After due deliberation it was decided to grant 1st Consent to Operate (Part-

IV) by imposing BG and standard conditions for Infrastructure projects, 

 

Consent may be issued after receipt of Penal fees. 

87 MPCB-
CONSENT-
0000175577 

Duville Estate 
Pvt. Ltd.Plot 
No. C, Sr. No. 
16/1, 16/2A, 
16/2B, 16/3, 
17/1, 17/3, 
17/5 of 
Kharadi, 
Nagar Road, 
Tal. Haveli, 
Dist. Pune. 

APPROVED 

1st Consent 

to Operate 

(Part-III) 

30.11.2024 Committee noted that, PP has applied for grant of 1st Consent to Operate 

(Part-III) of Residential cum Commercial Construction project having Total 

Plot Area of 1,24,000 Sq.m and Construction Built Up Area of 4,665.58 

Sq.m. 

Committee also noted that, PP has provided STP & OWC. 

Committee further noted that, it is a violation case. Hence, Penal fees 

applicable. 

After due deliberation it was decided to grant 1st Consent to Operate (Part-

III) by imposing BG and standard conditions for Infrastructure projects. 

Consent may be issued after receipt of Penal fees. 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 58 of 62 
 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

88 MPCB-
CONSENT-
0000175202 

RAHEJA 
UNIVERSAL 
(P) LTD.same 
as Location of 
Unit 
C.S.Nos.434 
(OLD CS Nos 
.1/433,434,43
5,1/435,470,4
71,472) of 
Lower Parel 
division 
situated at 
Shankar Rao 
Naram Path, 
(Gowalia 
chawl lane) 
lower Parel, 
Mumbai  

APPROVED 

Consent to 
Establish for 
Expansion 

Commissioni
ng of the 

project or up 
to 5 years 

whichever is 
earlier. 

The Committee noted that, PP has applied for grant of Consent to Establish 

for Expansion for TPA of 22065.28 Sq.m and TCBUA of 67070.05 Sq.m. 

 

The committee also noted that, PP has proposed to provide STP & OWC. 

 

After due deliberation it was decided to grant Consent to Establish for 

Expansion with a condition for not to take effective steps towards 

commissioning of the project prior obtain8ing Environment Clearance by 

imposing BG and standard conditions for Infrastructure projects. 

89 MPCB-
CONSENT-
0000172041 

Inorbit Malls 
(India) Pvt. 
Ltd. â€˜Raheja 
Vistas 
Premiereâ€™ 
(CTO renewal 
for bldgs T12 
& T13, 
excl37/3,37/4,
27/1,27/2,27/3
,27/4,25/4,26/
1+9a26/2a+2b 
Village 

APPROVED 

Renewal of 
Consent to 

Operate 
(Part-II) 

31.05.2026 The Committee noted that, PP has applied for grant of Renewal of Consent 

to Operate (Part-II) having TPA of 130877.97 Sq.m and BUA of 48393.46 

Sq.m. 

The committee also noted that, PP has obtained Environment Clearance, 

provided STP & OWC. 

After due deliberation it was decided to grant Renewal of Consent to 

Operate (Part-II) by extending the existing BG and by imposing standard 

conditions for Infrastructure projects.  

Consent may be issued after receipt of valid BG. 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 59 of 62 
 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

Mohammadwa
di Haveli 

90 MPCB-
CONSENT-
0000172081 

Inorbit Malls 
(India) Pvt. 
Ltd. â€˜Raheja 
Vistas 
Premiereâ€™ 
(CTO renewal 
for clubhouse 
excluding 
b37/3,37/4,27/
1,27/2,27/3,27
/4, 27/5, 
25/4,26/1+9a,
26/2a+2b 
Village 
Mohammadwa
di Haveli 

APPROVED 

Renewal of 
Consent to 

Operate 
(Part-III) 

31.08.2028 The committee noted that, PP has applied for grant of Renewal of Consent 

to Operate (Part-III) having TPA of 130877.97 Sq.m and BUA of 4467.66 

Sq.m. 

The committee also noted that, PP has obtained Environment Clearance, 

provided STP & OWC. 

After due deliberation it was decided to grant Renewal of Consent to 

Operate (Part-III) by imposing BG and standard conditions for Infrastructure 

projects. 

Consent may be issued after receipt of valid BG.  

91 MPCB-
CONSENT-
0000176078 

NANDED 
CITY 
DEVELOPME
NT & 
COMPANY 
CO. 
LTD.S.Nos. 1 
to 24, 36, 55 
to 81, Village 
Khadakwasala 
1 to 5, At. 
Nanded, Tal. 
Haveli, Dist. 
Pune. 

APPROVED 

Revalidation 
of Consent 
to Establish 

with 
Expansion 

Commissioni
ng of the 

project or up 
to 5 years 

whichever is 
earlier. 

Committee noted that, PP has applied for grant of Revalidation of Consent 

to Establish with Expansion of ‘Nanded City’ Township project having Total 

Plot Area of 18,99,948.54 Sq.m and Total Construction BUA of 

43,04,095.539 Sq.m (as per EC dtd. 09/01/2023). 

Committee also noted that, PP has obtained Environment clearance, 

proposed to provide STP & OWC. 

After due deliberation it was decided to grant Revalidation of Consent to 

Establish with Expansion by imposing BG and standard conditions for 

Infrastructure projects. 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 60 of 62 
 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

92 MPCB-
CONSENT-
0000176696 

Cummins 
India Limited 
(Power 
Generation 
Business Unit 
)Plot No. B-2 
Village Nandal 
& Survadi 
Phaltan 

APPROVED 

Consent to 
Establish for 
Expansion 

Commissioni
ng of unit or 

5 years, 
whichever is 

earlier. 

 

Committee noted that PP applied for grant for Consent To Establish 
expansion for the production of Generator Sets from 1500 to 2645 i.e. 
expansion 1145 No’s/M & added new product as Project business sets-
3500 No’s/M. 
 
Committee also noted that, the effluent generation in existing and from 
expansion is NIL. 
 
10.11.2022- STP Outlet – BOD- 33.7 mg/lit, COD – 79.4  mg/lit, SS- 24  

mg/lit, 23.12.2022 - BOD- 33.7 mg/lit, COD – 83.7  mg/lit, SS- 26  mg/lit, 

29.03.2023- BOD- 36 mg/lit, COD – 84  mg/lit, SS- 36  mg/lit, 21.07.2023- 

BOD- 77.3 mg/lit, COD – 184  mg/lit, SS- 42  mg/lit,  

JVS are exceeding. 
 
After due deliberation, it was decided to consider Consent to Establish for 
expansion., by imposing following conditions:  
 

1. PP shall submit BG of Rs. 10 lakh for compliance of consent 
conditions. 

 

93 MPCB-
CONSENT-
0000173659 

Cummins 
India Limited3 
to7, 37,38, 
41,42 & 43 
Dahanukar 
Colony,Kothru
d Haveli 

APPROVED 

Consent to 
Establish for 
Expansion 

Commissioni
ng of unit or 

5 years, 
whichever is 

earlier. 

 

Committee noted that PP applied for grant Consent to Establish for 
expansion. 
 
Committee also noted that, PP provided ETP of 39 CMD capacity is 
provided, which comprises as Bar screen, Oil & grease trap, equalization 
tank, pre separator, Dissolved air floating unit, active sludge processor – I 
& II, clarifier -I & II, High retention solid contact clarifier, ozonation, Dual 
media filter, Ceramic membrane filter, RO system, RO reject is treated in 
MVR – Mechanical Vapour Recompressor and followed by sludge dryer. 
Treated effluent is used totally for manufacturing process and same is 
utilized for expansion also. 
 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 61 of 62 
 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

09.10.2023- STP Outlet – BOD – 28 mg/nm3, COD – 72 mg/nm3, ETP 

Outlet – BOD – 20 mg/lit, COD – 52 mg/lit, TDS- 112 mg/lit, 

Source Emission – 09.10.2023- TPM - 256 mg/nm3, 292 mg/nm3,  

JVS of source emission are exceeding. 
 
After due deliberation, it was decided to grant Consent to Establish for 
expansion., by imposing following conditions:  
 

1. By forfeiting BG of Rs. 5 lakh for exceedance of Source emission 
results and shall submit top up BG of Rs. 30 lakh for compliance of 
consent conditions and O & M of Pollution control system.  

 

94 MPCB-
CONSENT-
0000177790 

Mhalunge 
Land 
Developers 
Pvt. Ltd. & 
Ashadan 
Township 
ventures Pvt. 
at Village 
Hinjewadi And 
at Village 
Mann, Tal. 
Mulshi, Dist. 
Pune. 

APPROVED 

1st Consent 
to Operate 

(Part-V) 

30.11.2025 Committee noted that, PP has applied for grant of 1st Consent to Operate 

(Part-V) for Sector-R-1 Leonara, Sector-R-2 Belair, Sector-E-01 of 

Integrated Township project having Total plot area of 8,43,635 Sq.m and 

Construction BUA of 3,06,003.05 Sq.m out of Total Construction BUA of 

25,98,306.50 Sq.m. 

The committee also noted that, PP has obtained Environment Clearance, 

provided STP & OWC. 

After due deliberation it was decided to grant 1st Consent to Operate (Part-

V) by extending the existing BG and by imposing standard conditions for 

Infrastructure projects. 

95 MPCB-
CONSENT-
0000180077 

Graphite India 
Ltd., Plot No. 
88 MIDC 
Satpur, Nashik 

APPROVED 

1st consent 
to operate 

for operation 

30.11.2024 Committee noted that PP applied for 1st consent to operate for operation of 

new heating furnace (Riedhammer GMBH). 



   

 

15th CAC Meeting of 2023-24 (Booklet No. 15) dtd. 24.11.2023    Page 62 of 62 
 

 

Sr.
No. 

Application 
Unique 
Number 

Industry 
name and 
Address 

Decision on 
grant of 
consent 

Consent 
granted  

Up to 

Remarks / Discussion 

Satpur Nashik 
Nashik 

of new 
heating 
furnace 

(Riedhamme
r GMBH) 
having 

capacity 
30000 MT/M  

The committee also noted that PP have Existing ETP consists of primary / 

secondary and/or Tertiary treatment. 

The Committee further noted that PP has installed Furnace followed by 

ESP. 

After due deliberation it was decided to grant 1st consent to operate for 

operation of new heating furnace (Riedhammer GMBH) having capacity 

30000 MT/M., by imposing following conditions:   

1. PP shall renew existing / submit fresh BG of Rs. 25 Lakh towards 
provision, O & M of pollution control systems & compliance of 
consent conditions. 

2. PP shall make provision pollution control systems to achieve 
consented prescribed standards.   

 
The meeting is ended with vote of thanks.  
 


